AWTA ProbucT TESTING

Australian Wool Testing Authority Ltd - trading as AWTA Product Testing
A.B.N 43 006 014 106

1st Floor, 191 Racecourse Road, Flemington, Victoria 3031
P.O Box 240, North Melbourne, Victoria 3051
Phone (03) 9371 2400

TEST REPORT

Client:  The Mat Group Test Number : 23-000889
9-11 Shearson Cres, Issue Date : 21/03/2023
Mentone VIC 3194 Print Date : 21/03/2023
Order Number: awta1232rg
Sample Description Clients Ref : "Aluminium Architectural Matting"
Entrance Matting
Colour : Silver and Charcoal
End Use: Entrance matting
Nominal Composition : Aluminium, PVC backed Polypropylene
Nominal Thickness : 12mm
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AS 4586-2013 Slip Resistance Classification of new Pedestrian Surface Materials
Appendix A Wet Pendulum Test Method

Date of Testing 20/03/2023

Test Temperature (20+5degC) 22 °C

Sample Preparation Sample washed with pH neutral detergent then
dried
Test Direction Length

Fixed/Unfixed Unfixed

Slider No 96 Batch No 15

Length 1 2 3 4 5 SRV
British Pendulum 55 55 55 55 56 55
Number

Classification P5

Equipment: Cooper Pendulum Skid Tester Serial No: 1433-01 Calibrated 21/09/2021
Slider prepared using P400 and 3um lapping film.

These results apply only to the specimens tested and it is recommended that before selection of
flooring or paving materials the effect of service conditions, including maintenance and wear on
their slip resistance be checked.

Modification:

Due to the configuration of sample supplied the full length of slider was not in full contact with the
sample. (Approx 20mm gap) Length of slider: 75mm

Results should be used for guidance purposes only
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